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RADIO TEST REPORT
No. 506091R1

EQUIPMENT UNDER TEST
Equipment: Tag

Type / model: ' T201
Manufacturer: Ekahau [nc.
Tested by request of: Ekahau Inc.
SUMMARY

The equipment complies with the requirements of the following standards:

FCC, Part 15, Subpart B (2004) and Subpart C (2004);
RSS-210, Issue 5 (November 2001)

Industry Canada listed test facility No. IC 3481

Date of issue: May 9, 2005

Tested by: ‘ Z %‘)«4/ Approved by: L\_D \@ \J\MW

Vladimir Bazhanov Lars-Olov Johansson

This report may not be repraducad ofher than in full, except with the prior written approval by SEMKC.
Intertek Semko AB
Torshamnsgatan 43, Box 1103, SE-164 22 Kista, Sweden
Telephone +46 B 750 00 0D, Fax +46 8 750 B0 30, www.sweden.interiek-efisemko.com
Registered in Swaden: No SE556024059201, Registered office: As address

§113 04-07 Nockeby Tz 2385824/Me
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1. CLIENT INFORMATION

The EUT has been tested by request of

Company:

Name of contact:

Ekahau Inc.
Tammasaarenlaituri 3
FI-00180 Helsinki
Finland

Mr. Arttu Huhfinierni

2. EQUIPMENT UNDER TEST (EUT)

Test report no. 506091R1
Page 3 (27}

2 1 ldentification of the EUT according to the manufacturer/client declaration

Eguipment:
Type/Model:

Brand name:

Serial number:

FCC ID Number:
Manufacturer:
Supplying voltage:
Rating RF oufput power:
Antenna gain:

External antenna connactor:

Operating temperaiure range:

Frequency range:
Number of channels:
Modulation characteristics:

Stand by mode supported:

Torshamnsgatan 43, Box 1103, 8E-164 22 Kista, Sweden

Tag
T201

Ekahau Inc.

3,7 V DC from Li-ion battery
13,5+ 1 dBm

2,5 dBi mayx; -3 dBi average
NO

0to 50 °C

2400 — 2483,5 MHz

13

DSS3

Yes

Intertek Semko AB

Telephone +46 8 750 00 00, Fax +46 B 750 60 30, www.sweden.intertek-ellsemko.com
Registered in Sweden: No SEG56024059001, Reglstered office: As address

5113 04-07 Nockeby iT. 23B824/Mc
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2.2 Additional hardware information about the EUT
The EUT consists of the following units:

Unit Type and version Serfal number

Tag T201 -

AC/DC Adapter FW7650/05 -
In: 100-240 V, 50-60 Hz, 150 mA
Out: 5V DC, 1000 mA

2.3 Additional software information about the EUT
During the tests the EUT supported the following software:
Software Version  Cormment

Test software - To control the transmission on specified channels

2.4 Peripheral equipment

Peripheral equipment is defined as equipment needed for correct operation of the EUT during the
tests, but not included as a part of the testing and evaluation of the EUT.

Equipment Manufacturer / Type Serial number

Laptop PC IBM ThinkPad / 2645450 55223TF

2.5 Modifications during the test

The following modifications have been made 1o the EUT to comply with radiated spurious
emissions tests:

e Added 4pcs 4.7nF SMD bypass-capacitors to VDDCORE (1.8V) inputs to main
processor (U20);

« Added 4pcs 4.7nF SMD bypass-capacitors to VDDIOM (3.3V for memory bus) inputs to
main processor (U20);

s Added 2pcs 4.7nF SMD bypass-capacitors to VDDQ and VDD inputs to SDRAM (U40);

e Added SMD ferrite choke (BLM31, 600R/100MHz) in series to DC input from charging

connector,

Added 100nF SMD capacitor after the choke (nr 4.} from DC input to ground;

Connected the antenna end of the internal RF cable shield io ground;

Added a clamp ferrite filter (TDK ZCAT-series) to the charging cable, close to the Mini-

USB connector.

C € Intertek Semko AB
Torshamnsgatan 43, Box 1103, 8E-164 22 Kista, Sweden
Telephone +46 8 750 00 00, Fax +46 & 750 60 30, www.sweden.intertek-etlsemko.com
Registered in Sweden: No SE556024069901, Registered office: As address

5113 04-07 Nockeby Tr. 238824/Ma




YRR

©
&

e

&
ce

Intertel_(— ETL SEMKO Test report no. 506091R1

Page 5 (27)

3. TEST SPECIFICATIONS

3.1 Standards
FCC 47 CFR part 15 {2004) Subpart B — Unintentional radiators

FCC 47 CFR part 15 {2004) Subpart C — Intentional Radiators: §15.247 Operation within the
bands 9802-828 MHz, 2400 — 2483.5 MHz, and 5725 — 5850 MHz.

Measurements methods according to ANS| C63.4-2003
RSS-210, Issue 5 (November 2001): Low Power Licence-Exempt Radiocommunication Devices.

3.2 Additions, deviations and exclusions from standards

No additions, deviations or exclusions have been made from standards.

3.3 Test set-up

Measurement set-ups for the test of conducted disturbance voltage in the frequency range 0,15-
30 MHz and out-of-band spurious emissions test are described in corresponding sections. During
other tests the EUT was connected to the spectrum analyzer by cable.

3.4 Operating environment

If not additionally specified, the tests were performed under the following environmental
conditions: -

Alr temperature: 21-24 C
Relative humidity: 17-22 %

Intertek Semko AB
Torshamnsgatan 43, Box 1103, SE-184 22 Kista, Sweden
‘Telephene +46 8 750 00 00, Fax +46 8 750 60 30, www.sweden,intertek-stisemko.com
Registered in Sweden: No SE558024058901, Registered office: As address

5113 04-07 Neckeby Tr, 238824/Mo
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4, TEST SUMMARY
The results in this report apply only to the sample tested.
FCC RSS-210
reference | reference Test Result Note
15.247(b) {6.2.2(o}(b} Peak output power Pass
15.247(a) |6.2.2(0)Am(iv) | 6 dB Bandwidth Pass
15.247(d) |6.2.2(0) Band edge compliance Pass
15.247 {e) | 6.2.2(0)b) Peak power spectral density Pass
15.247 6.2.2(0)(e1) QOut of band spuricus emissions, radiated Pass
1115B 6.2.2{o)(e1) Cut of band spurious emissions, radiated Pass
158 6.2.2{o} Conducted emission at AC port Pass

Intertek Semko AB
Torshamnsgatan 43, Box 1103, SE-164 22 Kista, Swaden

Telephone +46 & 750 00 00, Fax +46 8 750 60 30, www.sweden.intertek-etlsemko.com
Registered in Sweden: No SES56024068801, Registered office: As address

5113 04-07 Nockeby Tr. 238824/Mc
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5. PEAK OUTPUT POWER

5.1 Test protocol

Date of test: April 27, 2005

EUT mode of operation: TX on one channel.

Spectrum analyzer settings:

Span: 40 MHz
RBW: 3 MHz
VBW: 3 MHz

Sweep time: Auto

Detector: Peak

Trace: Max Hold

Channel Peak Quiput Limit value
Power
{MHz) (dBm) (dBm)
2412 13.8
2442 134 <30
2472 12.9

Test report no. 506081RA1

Page 7 (27)

Measurement results are corrected for attenuation in the set-up configuration and antenna gain
declared by the manufacturer.

Example calculation:

Peak output power [dBm] = Analyser reading [dBm] + cable loss [dB] + EUT antenna gain [dB]]

Intertek Semko AB

Torshamnsgatan 43, Box 1103, SE-164 22 Kista, Sweden
‘Telaphone +46 § 750 00 00, Fax +46 8 750 60 30, www.sweden.intertek-etisemko.com
Registerad in Sweden; No SE556024059901, Registerad office: As address

5113 04-07 Nockeby Tr. 238824/Mc
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6. ©6dBBANDWIDTH

6.1 Test protocol

Date of test: April 27, 2005

EUT mode of operation: TX on one channel.

Spectrum analyzer settings:

Span: 64 MHz

RBW: 30 kHz
VBW: 30 kHz

Sweep time: 5 ms
Detector: Peak
Trace: Max Hold

Channel 6 dB Bandwidth Limit value
{MHZz) (MHZz) {MHz)
2412 12.2
2442 12.2 >0.5
2472 12.1
Intertek Semko AB

Torshamnsgatan 43, Box 1103, SE-164 22 Kista, Sweden
‘Telephone +46 8 750 00 00, Fax +46 8 750 60 3¢, www.swaden.infertek-etlsemko.com
Registared in Sweden: No SE556024059901, Registered office; As addrass

Test report no. 506091R1
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7. BAND EDGE COMPLIANCE

7.1 Test set-up

See Section 9.4.

7.2 Test protocol

Date of test: April £-5, 2005

Band edge compliance at 2400 MHz

Sweep with peak detector. Extra attenuation: 10 dB.

Test report no. 506091R1

Page 9 (27)

Level [ BV m ]
a0
70
60 1

50

40

30

|
20 | |
2.2G 2. 256G 2. 3G 2. 35G 2.4G 2. 456G 2.5CG
Frequency [ Hz]
— M ES VLB0O50405-1_pre
LI M BandEdge 2400 Pk BandEdge at 2400 MHz - Pk
Sweep with average detector. Exira attenuation: 10 dB.
Leve! [ dBpV/ m ]

a0

70

60

50

40

w0 Aﬁ 'mk

20 i it ]

10

2.2G 2. 256G 2.3G 2. 356G 2.4G 2 456G 2. 556G
Freguency [ Hz]
— MES VLB0OS50405-2_pre
m—1ll M Bandedge 2400 Av Bandedge at 2400 M Hz - Awv

Torshamnsgatan 43, Box 1103, SE-164 22 Kista, Sweden

Intertek Semko AB

Telephone +46 B 750 00 00, Fax +46 8 750 80 30, www.swedan.intertek-atisemko.com
Reglstered in Sweden: No SE566024058001, Regisiered office: As address

5113 04.07 Nockeby Tr. 238824/Ma
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Band edae compliance at 2483.5 MHz

Sweep with peak deiector. Exira attenuation: 10 dB.

Level [dBUV/ m ]
80

70

80

50

20

2. 43G 2.5G 2. 556G 2.6G 2. 865G 2.7G
Frequency [ Hz]

—— MES VLBO50404-11 _pre
—_—LIM BandEdge 2483, 5 Pk Bandedge at 2483,5 MHz - Pk

Sweep with average detector. Extra attenuation: 10 dB.

Level [dBEW/ m ]
80
70 m
80 I )
50
40
30 M
@ 20 1 1 = TITIT—T | —————
(WTFRLE 10
é‘% 2. 43G 2. 5G 2. 55G 2.6G 2. 65G 2. 76
b Frequency [ Hz] :
o, — MES VLBO50405-3_pre
i ——1LIM BandEdge 2483, 5 Av BandEdge at 2483,5 MHz - Av
*‘m-.;w"ﬁ
‘ &
%&‘
:::’.;J
C 6 Intertek Semka AB

| Torshamnsgatan 43, Box 1103, SE-164 22 Kisis, Sweden
| Telephone +46 8 750 00 D0, Fax +48 8 750 60 30, www.sweden.infertek-stisemko.com
| Registered in Swaden: No SE556024059801, Registered office: As address
|
J
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8. PEAK POWER SPECTRAL DENSITY

8.1 Test protocol

Date of test; April 27, 2005

EUT mode of operation: TX and maximum data rate.

Spectrum analyzer settings:

Span: 64 MHz
RBW: 3 kHz
VBW: 10 kHz

Sweep time: Aufo

Detector: Peak

Trace: Max Hold

Channel Peak Power Spectral Limit value
Density
{(MHz) {dBm) {dBm)
2412 0.3
2442 0.9 <8
2472 0.4

Test report no. 506091R1
Page 11 {27)

Measurement results are corrected for attenuation in the set-up configuration.

Example calculation:

Peak power spectral density [dBm] = Analyser reading [dBm] + cable loss [dB]

Torshamnsgatan 43, Box 17103, SE-164 22 Kista, Sweden

Intertek Semko AB

Telephone +46 B 750 00 00, Fax +46 B 750 60 30, www.sweden.intertek-stlsemka.com
Registered in Sweden: No SE556024059801, Registered office: As address

5113 04-07 Nockeby Tr. 238824/Mc
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9. RADIATED SPURIOUS EMISSIONS

9.1 Operating environment

Temperature: 21-22 °C (10-40°C)
Relative Humidity: 2022 % (10 -90 %)
9.2 Measurement uncertainty

Radiated disturbance electric field intensity, 30 — 1000 MHz: = 4,6 dB
Radiated disturbance electric field intensity, 1000 — 18000 MHz:+ 6,0 dB

The measurement uncertainty describes the overall uncertainty of the given measured value
during operation of the EUT.

Measurement uncertainty is calculated In accordance with EA-4/02-1897.
The measurement uncertainty is given with a confidence of 95%.

9.3 Test equipment

Equipment Manufacturer Type SEMKQC No.
Test sffe: Semi-anechoic shielded chamber, 10x 20 x 8,5 m (W x L x H) 30300
Software. Rohde & Schwarz ES-K1, V1.60

Measurement réceiver: Rohde & Schwarz ESA! 2973!2974
Antenna amplifier: SEMKO | 7992/7993 .
Antenna, bilog: Chase CBL6111A 8578

Test site: Bluetooth anechoic shielded chamber, 3,7 x 7,0x 24 m (W x L x H) 12285

Saftware: Rohde & Schwarz ES-K1, V1.70 )
Signal analyser: Rohde & Schwarz FSIQ 40 40023
Preamplifier: MITEQ AFSB/AFS544 12335
Antennas:
Double Ridge Guide Horn: EMCO 3115 4936
Horn antenna: EMCO .3160-08 30099
Hom antenna: EMCO 3160-09 30101
High pass filter K&L 4410-X4500/18000-0 5133
Band rejection filter K&L 6N45-2450/T 100-0/0 12389
Attenuator 20 dB Hewlett Packard 8491A 30090
Intertek Semko AB

Torshamnsgatan 43, Box 1103, SE-164 22 Kista, Sweden
Telephone +46 8 750 00 00, Fax +46 8 750 60 80, www.sweden.intertek-stisemko.com
Registered in Sweden: No SEE56024058001, Registered office: As address

$113 04-07 Neckeby Tr. 238824/Mc
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9.4 Measurement set-up

Test site: Semi-anechoic shielded chamber (30 — 1000 MHz)

The radiated disturbance electric field intensity was measured in a semi-anechoic chamber at a
distance of 10 m and the EUT was placed on a non-metallic table, 0,8 m above the reference
ground plane. The specified test mode was enabled. Test set-up photos are given below.

An overview sweep with peak detection of the electric field intensity was performed with the
measurement receiver in max-hold and with the antenna placed 1,5 m, 2,5 m and 3,5 m above
the floor. The polarisation was horizontal and vertical. The measurements were repeated with the
EUT rotated in 90-degree steps.

At the frequencies where high disturbance levels were found a search for max disturbance level
was performed. With the EUT and antenna in the worst-case configuration new measurements
with quasi-peak detector were carried out.

The EUT was supplied with 120 V, 80 Hz during the test.

Test set-up photos:

Test site: Bluetooth anechoic shielded chamber (1 — 26 GHz)

In the Bluetooth anechoic chamber the EUT was placed on a non-metallic table, 1,4 m above the
floor, The radiated disturbance electric field intensity was measured at a distance of 3 m. The
specified test mode was enabled.

An overview sweep with peak detection of the electric field intensity was performed with the
spectrum analyser in max-hold and with the antenna placed 1,4 m above the floor. The
polarisation was horizontal and vertical. The measurements were repeated with the EUT rotated
in 90-degree steps. At the frequencies where high disturbance levels were found a search for
max disturbance level was performed. With the EUT and antenna in the worst-case configuration
new measurements with peak and average detectors were carried out. Test set-up photo is
shown below.

The EUT was supplied with 120 V, 60 Hz during the test.

Intertek Semko AB
Torshamnsgatan 43, Box 1103, SE-164 22 Klsta, Sweden
Telephone +46 8 750 00 00, Fax +46 8 750 60 30, www.swaden.intertek-ellsemko.com
Registerad in Sweden: No SE556024059801, Registered office: As address

S113 0407 Nockeby Tr. 238824/Mo
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Test set-up photo:

9.5 Test protocol

Semi-anechoic shielded chamber

Date of test; April 23-24, 2005

30 — 1000 MHz, max peak at a distance of 10 m on the lower TX channel

Level [d8uv/m]
45

40

30 | e S

e

Q .

h
Y

p YT 4 H
=) ] | |
Honaan e 2I0M 40M S0M 7OM LooM 200M 3I00M 400M S00M i
Froguency [H=]
x x MES BJUDS50423-5_fin QP
- - MES BIUOS0423-5_pre PR
e — LIM FOC Part 15, QP 10m FOC Part 15 Ldamit 10 m
c € Intertek Semko AB

Torshamnsgatan 43, Box 1103, SE-164 22 Kista, Sweden
Telephone +46 8 750 00 00, Fax +46 8 750 60 30, www.sweden.interiek-etlsemko.com
Registered I Sweden: No SE656024059801, Reglstered office: As address

5113 04-07 Nockeby Tr, 2368824/Mo
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Tevel [aBRL/An]

45

<0

20

i

20
{

%v,m;kﬁﬂf

aic

5
30M 40M 50M 7OM 100M 200M 300M A00M S00M
Freguerncy: [Hzl

1G

x x MES RIUDS0424-2 Ffin QF
—MES RITINS50424-2 pre PK
—-IOIM FOC Part 15, QF 10m B Paxt 15 Ldmit 30 m

30 — 1000 MHz, max peak at a distance of 10 m on the upper TX channel

Temmsl  [dBRsd/al

45

40

30 |

| |

|

©® |[Wl] *JMW]}M

P ——

5
3ICM 40M SO0M 70M 1O0OM 200 200M  400M s00M i
wTinre, Frequency [H=z]
XY - -
(Hﬁ-) ¢ » MES  BII0S50424-3 Fin QF
g — MES BIUDS0424-32 pre FIC

—T T FOC Part 15, QF 10m FUC Part 15 Ldmdit 10 m

C é | Intertek Semko AB

Torshamnsgatan 43, Box 1103, SE-164 22 Kisla, Swaden
Telephone +46 8 750 0D 00, Fax +46 & 750 60 30, www.swaden.intertek-stisemko.com
Registered in Sweden: No SES56024058901, Registered office: As address

5113 04-07 Nockeby Tr, 238824/Ms
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30 — 1000 MHz, max peak at a distance of 10 m in the standby mode

Test repottho. S06091R1
Page 16 (27)

Il [ABRuMV/Aml
45

30

b

.y ; \\K

10

o \wﬂ

5
20M 40M BOM 7O

100M

Frrecpiestisyr  [Hz]

300N 400

S00M

ke

> 2 MES RIUJDEQ4Za-1 Fimn QF
—_—MES EBEIUCS504R24-1, pre FIK
—_—I I OO Paxt 15, OF 10m PO Part 15 Ldmdit 10 m

Bluetooth anechoic shielded chamber

Date of test: April 4-5, 2005

1000 — 4000 MHz, max peak at a distance of 3 m on the lower TX channel.
The signal is aitenuated by 20 dB.

Leve! [ dBUV/ m ]
80

70

60

50
40

BOW 7

iAo

i

20
1G 1.

5G

2G

2. 5G 3G

Frequency [ Hz]

4G

LI M FCC,

x MES WVLB0OS0404-3_red
— MES VLBO50404-3_pre

Part 15 Av FCZ,

FOZ, Part 15 Pk

Part 15 - Average Lmi

FCC, Part 15 - Peak Limt

Torshamnsgatan 48, Box 1103, SE-164 22 Kista, Sweden

Intertek Semko AB

Telephone +46 8 750 00 G0, Fax +48 8 750 6C 30, wiww.sweden.interiek-etlsemko.com
Registered in Sweden: No SE556024059801, Registered office: As address

S113 04-07 Nackeby Tr. 238824/Mg
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1000 — 4000 MHz, max peak at a distance of 3 m on the lower TX channel.
The carrier is attenuated by band rejection filter K&L 6N45-2450/1T100-0/0

Page 17 (27)

80

80

Level [ BV m ]

70

WWWMWWWW

20
1G 1.5G 2G 2.5G 3G 3. 6G 4G
Frequency [ Hz]
x MES WVLB0O50404-2_red
MES WVLB050404-9_pre
LEM FCC, Part 15 Av FCC, Part 15 - Average Limi
—LIM FCC, Part 15 Pk FOC, Part 15 - Peak Limt

4000 — 13000 MHz, max peak at a distance of 3 m on the lower TX channel.
Emissions below 4000 MHz are attenuated by high-pass filter K&L 4410-X4500/1 8000-0.

Level [dBpV/ M ]
75
70
60
50
30 '
4G 5G 6G 7G 8G 9G 10G 13G
Fr equency [ Hz]
x MES WVLB050404-4_red
MES V0LB0O50404-4_pre
LI M FCC, Part 15 Av FCC, Part 15 - Average Lmi
—LIM FCC, Part 15 Pk FCGC, Part 15 - Peak Lt

Intertek Semko AB

Torshamnsgatan 43, Box 1103, SE-164 22 Kista, Sweden
Telephcne +46 & 750 00 00, Fax +46 8 750 60 30, www.sweden.intertek-etlsemico.com
Registered in Sweden: No SES56024059901, Registered office: As address

5113 04-07 Nockeby Tr. 238824/Mo
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13000 — 18000 MHz, max peak at a distance of 3 m on the lower TX channel

Level [ dBuW/ m ]
75

70

85

80

55

50

45 ]'.'-."

136G 14G

185G 16G
Frequency [ Hz]
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18000 — 26000 MHz, max peak at a distance of 3 m on the lower TX channe!
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1000 — 4000 MHz, max peak at a distance of 3 m on the middle TX channel.

The signa! is attenuated by 20 dB.
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1000 — 4000 MHz, max pezak at a distance of 3 m on the middle TX channel.
The carrier is attenuated by band rejection filter K&L 6N45-2450/T100-0/0.
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4000 — 13000 MHz, max peak at a distance of 3 m on the middle TX channel.
Emissions below 4000 MHz are attenuated by high-pass filter K&L 4410-X4500/18000-0.
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13000 — 18000 MHz, max peak at a distance of 3 m on the middle TX channel
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18000 — 26000 MHz, max peak at a distance of 3 m on the middle TX channel
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1000 — 4000 MHz, max peak at a distance of 3 m on the upper TX channel
The signal is attenuated by 20 dB.
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1000 — 4000 MHz, max peak at a distance of 3 m on the upper TX channel.
The carrier is attenuated by band rejection filter K&L 6N45-2450/T100-0/0.
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4000 — 13000 MHz, max peak at a distance of 3 m on the upper TX channel.
Emissions below 4000 MHz are attenuated by high-pass filter K&L 4410-X4500/18000-0.
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13000 — 18000 MHz, max peak at a distance of 3 m on the upper TX channel
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18000 — 26000 MHz, max peak at a distance of 3 m on the upper TX channel
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1000 — 13000 MHz, max peak at a distance of 3 m in the standby mode
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Data summary
Field strength of spurious emissions
Frequency RBW Measured Limit Note
level
Peak QF/AV Peak QP/AV
[MHZ] [kHz] | [dB(uV/m)] | [dB(pV/m)] | [dB(uV/m)] | [dB(uv/m)]
40,7 120 - 25 - 29,5 10 m distance
66,1 120 - 21 - 29,5 i
91,4 120 - 23 - 33 -
420,0 120 - 23 - - 3586 =
659,9 120 - 25 - 35,6 “
780,1 120 - 25 - 35,6 -
260 — 1000 120 <30 - - 43,5 Background noise level
1083 1000 46 - 74 54 3 m distance
1112 1000 44 - 74 54 i
1349 1000 45 - 74 b4 -
1441 1000 47 - 74 54 ¢
1489 1000 45 - 74 54 “
1531 1000 45 - 74 54 *
1565 1000 44 - 74 54 “
@ 4824 1000 54 51 74 54 “
4884 1000 55 51 74 54 “
s, 4944 1000 54 51 74 54 “
(ﬂ‘@ 13000 — 18000 | 1000 <48 - 74 54 Background noise level
18000 —26000| 1000 <53 - 74 54 Background noise level
) The limit at 10 m test distance was calculated using an inverse linear extrapolafion factor 20
¢ dB/decade.
S— Example calculation:
50

Measured level [dBuV/m] = Analyser reading [dBuV] + cable loss [dB] — preamplifier gain [dB] +
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10. CONDUCTED DISTURBANCE VOLTAGE IN THE FREQUENCY RANGE 0,15 - 30 MHZ

10.1 Operating environment

Temperature: 23 °C  (10-40°C)
Relative Humidity: 21 % (10-90 %)
10.2 Measurement uncertainty

Conducted disturbance voltage, quasi-peak detection: +2.0dB

The measurement uncertainty describes the overall uncertainty of the given measured value

during operation of the EUT.

Measurement uncertainty is calculated in accordance with EA-4/02-1997.
The measurement uncertainty is given with a confidence of 95%.

10.3 Test equipment

Test site: FCC

Equipment Manufacturer Type
Software: Rohde & Schwarz ES-K1 V1.60
Measurement receiver: Rohde & Schwarz ESHS 30
Artificial mains network: Rohde & Schwarz ESH3-Z5
Transformer: TUFVASSONS AFM-1800

10.4 Measurement set-up

SEMKO No.

4946
2727
375

The mains terminal disturbance voltage was measured with the EUT located 0,8 m above the
ground plane and 0,4 m from the vertical ground plane. The EUT was connected to an artificial
mains network (AMN). The AMN was placed on the ground plane. Amplitude measurements

were performed with a quasi-peak detector.

The EUT was supplied with 120 V, 60 Hz during the test.

Test set-up photo:
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10.5 Test protocol

Date of test: Aprii 8, 2005

Quasi-Peak
Freguency Distutbance Permitted
Level limit
{MHz {dB{l1V) {dB(uv)
0,158 38 66
1,980 26 56
3,008 27 56
6,128 20 60
16,710 17 60
27,233 29 80

Overview sweeps performed with peak and average detectors are shown below.
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APPENDIX — PHOTOS OF THE EUT

General view
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